
13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-1 

13 Capital Facilities 

13.1 Introduction 

The Capital Facilities Element of the Comprehensive Plan ensures that adequate facilities and services are 
available to serve both current residents and businesses, as well as future growth as outlined in the Land 
Use Element. Capital facilities typically have a long lifespan and include systems owned by the City, other 
public agencies, or private entities. This element outlines policies for managing, financing, and coordinating 
capital improvements for facilities and utilities the City operates and describes Gig Harbor’s relationship with 
external urban service providers. 

Additionally, the Capital Facilities Element ensures that these essential services—including water, sewer, 
[...]
provided water services adjacent to WWS East Gig Harbor operations. In 2023, WWS acquired Stroh’s 
Water Company, which provided water service in the central and southwest Gig Harbor area to 
approximately 900 customers. 

Peninsula Light Water 

Along with electricity, Peninsula Light Company provides water services to Gig Harbor and the Key 
Peninsula to consolidate the independent water systems in the area. It has more than 3,000 water service 
members in its 112-square mile region.  

The Shore Acres Water Company, a nonprofit which contracts services from Peninsula Light, provides water 
services to 235 customers over 140 acres as of 2023. Most customers are primarily of the city’s UGA in the 
Reid Road area, with about 10% of its customers inside the city limits. Water is purchased wholesale from 
the City of Gig Harbor. 

Thurston PUD 

Thurston PUD provides water services to parts of Gig Harbor through the Qual Run 667 connection. The 
connection consists of two groundwater wells that produce over 16.7 million gallons of water and have 
136,000 gallons of storage capacity. It serves approximately 200 water connections, with each household 
using an average of 226 gallons per day. Annual consumption is approximately 16.3 million gallons of water.  

Level of Service 

The City introduced a code requirement in January 2001 through Ordinance #862 for most new 
development and redevelopment projects to request a portion of capacity of the City’s water system through 
the water capacity reservation certificate (CRC) process. Each CRC reserves a specific number of gallons 
per day based on the current value of an equivalent residential unit (ERU). Because the City has limited 
capacity to withdraw water, the City identifies—by way of the water CRC process—projects to which the 
City’s water system has capacity to provide water.  

The City’s Water System Plan identifies the City’s current annual water rights at 11,450 ERUs and a 
projected water demand in 2028 at 6,778 ERUs. Based on annual water rights the City has capacity to serve 
water beyond the next six years.  

Analysis of the existing storage facilities in the City of Gig Harbor Water System Plan indicates that the City 
can meet all of its storage needs through the 20-year planning horizon with existing facilities by nesting 



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-10 

standby storage and fireflow storage. Consequently, the City is not currently planning for additional storage 
facilities in the 20-year planning horizon. 

Future Needs 

The City’s water system plan forecasts future needs based on future population growth. As discussed in the 
previous section, the City has sufficient water rights to meet projected demand over the next twenty years. 
However, systemwide, the City aims to meet the maximum daily water demand. The City is developing a 
new deep aquifer well to meet this goal. The deep aquifer well is identified as Well 11, located adjacent to 
the City Maintenance Facility, and will produce up to 1,000 acre-ft per year and 1,000 gallons per minute. 
This will add redundance to make the water distribution more reliable. The City has also replaced 
undersized pipes and the older asbestos cement (AC) water mains with either ductile iron pipe or polyvinyl 
chloride (PVC) pipe. Overall, these have resulted in a robust water system for the City.  
  



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-11 

Exhibit 13-9. Washington Water Service System Locations, 2020 

 
Source: Washington Water Service, 2020.  



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-12 

13.3.3 Wastewater Systems 

Existing Capital Facilities 

Sanitary sewer service in the City of Gig Harbor is owned, operated, and maintained by the city. The 
wastewater division is in the Public Works Department of the City.  

The City of Gig Harbor developed its first Wastewater Comprehensive Plan (WWCP) more than 30 years 
ago and has regularly updated the WWCP since. The Washington State Department of Ecology requires the 
city to have a “general sewer plan” per WAC 173-240. Further, RCW 35.67.030 directs the city to update 
the plan based on capital improvements. The WWCP is not an element of the City Comprehensive Plan but 
is instead adopted by reference.  

Gig Harbor’s original collection system, constructed in 1974-1975, served the downtown area and an area 
south of downtown. The original system was called Utility Local Improvement District (ULID) #1 and included 
six lift stations. ULID #2 was constructed to the south of ULID #1 in 1988 to serve south Gig Harbor including 
portions of Soundview Drive, Harbor Country Drive, Point Fosdick Drive, and Olympic Drive. ULID #3 was 
constructed north of ULID #1 in 1992 to serve North Gig Harbor including the area along Burnham Drive 
north of Harborview Drive, the Washington State Women’s Corrections Center off Bujacich Drive, and 
portions of the Purdy area including the Peninsula School District campus in Purdy. 

Further expansions of the City’s collection system were built under development agreements and as 
mitigation conditions of proposed development through the state environmental policy act (SEPA) process. 
As of 2018 the City’s collection system consisted of approximately 150,000 feet of gravity sewers, 32,000 
feet of sewer force mains, and 17 lift stations. 

With a service area of 1,800 acres, the system provides sewer services within the city limits and to select 
developments in the UGA, such as Canterwood Estates and the Washington Corrections Center for Women. 
Outside of the UGA, the city owns, operates, and maintains an on-site septic system for the 24-unit 
Shorecrest Development, located on Ray Nash Drive NW. The city also treats septic effluent from a 68-unit 
housing development on Wollochet Bay in unincorporated Pierce County. Within the city’s UGA, there are 
individual residential on-site septic systems on select parcels; the city hopes to connect these parcels to the 
City sewer system by 2050.  

The wastewater system includes 57 miles of sanitary sewer lines. Its collection system includes 213,000 lineal 
feet of gravity and force main pipe sewers and 18 lift stations. See Exhibit 13-10 for a map of the major sewer 
system lines. The City of Gig Harbor Wastewater Treatment Plant (WWTP), located on five acres west of the 
intersection of Harborview Drive and North Harborview Drive, treats millions of gallons of wastewater each 
year. Built in 1975 with major upgrades in 2009 and 2016, the WWTP has increased capacity and improved 
reliability to adequately serve the City’s current residents and future growth. Its current daily average flow is 
approximately 1.1 MGD (million gallons per day). Future improvements are anticipated to increase the 
WWTP’s loading limit to 2.4 MGD, which exceeds the 20-year flow and waste load planning projections.  

The City's wastewater treatment plant (WWTP) is located on five acres, west of Harborview Drive at its 
intersection with North Harborview Drive. The original WWTP was brought online to provide secondary 
treatment of municipal sewage in 1975 with a design capacity of 0.45 million gallons per day (MGD) and an 



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-13 

average organic loading of 700 lbs BOD5/day. The WWTP was expanded in 1996 to its current capacity of 
1.6 MGD, and an average organic loading of 3,400 lbs BOD5/day. In 2009, the city performed a major 
upgrade to the WWTP to expand capacity. In 2010, the outfall was removed from the inner harbor and 
extended and relocated into Colvos Passage to a depth of 191’ below sea level in the Puget Sound. In 2016, 
the city completed Phase II of its major upgrade to the WWTP to increase capacity and improve reliability. 
The final upgrade added ultraviolet disinfection, odor control for the digester system, a second redundant 
fine screen, an eductor waste dewatering structure, process water pumping system and other ancillary 
support equipment. 

The WWTP consists of the following major components: influent flow meter, degritter, influent screens, 
anoxic basins, aeration basins, blowers, secondary clarifiers, return activated sludge pumps, waste activated 
sludge pumps, sludge thickener, aerobic digester, digested sludge pumps, sludge dewatering centrifuge, 
odor control, UV disinfection, chlorine contact tank, process water pumps and effluent discharge pumps. 
Effluent from the WWTP is piped through an outfall that discharges into Colvos Passage in the Puget Sound. 
The WWTP also operates and maintains a state accredited lab for the purpose of process control and 
NPDES testing requirements. 

The WWTP’s current daily average flow is approximately 1.1 MGD. The designed and constructed 
improvements will exceed the 20-year planning horizon flow and waste load projections. An interim NPDES 
permit was issued in March of 2015, with the 1.6 MGD loading limit, and during the final phases of 
construction with the final permit of 2.4 MGD. The 2.4 MGD loading limit was contingent upon completion 
and certification of the constructed improvements. See Exhibit 13-10 for the sewer system map.  

In addition to sewer service within the Gig Harbor UGA, the City of Gig Harbor owns, operates, and 
maintains a septic system for the Shorecrest residential Development along Ray Nash Drive NW located 
about 5 miles west of the City. The Shorecrest septic system is a 12-unit development with an on-site septic 
system and pressurized community drainfield and is located outside the City’s UGA. 

The City of Gig Harbor has entered a contract with the Wollochet Harbor Sewer District to provide 
wastewater treatment for septic tank effluent produced in the District. The contract allows for the District to 
discharge an average annual flow of 16,400 gallons per day. The point of discharge is the Wagner Way lift 
station. 

Level of Service 

The City introduced a requirement in May 2006 through Ordinance #1044 for most new development and 
redevelopment projects to request a portion of the treatment capacity at the City’s wastewater treatment 
plant (WWTP) through the sewer capacity reservation certificate (CRC) process. Each CRC reserves a 
specific number of gallons per day for treatment at the wastewater treatment plant based on the current 
value of an equivalent residential unit (ERU) since the WWTP has limited capacity to treat wastewater, the 
City identifies by way of the sewer CRC process those projects that the City’s WWTP has adequate public 
wastewater facilities to treat and discharge treated effluent. 

With the completion of the WWTP Phase II upgrade improvements in 2016, the City can collect and treat the 
design flow of 2.4 MGD.  



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-14 

Exhibit 13-10. City of Gig Harbor Sewer System Map 

 
Source: City of Gig Harbor, 2024.  



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-15 

Future Needs 

The City has used a demographics forecasting allocation model (DFAM) to forecast future population growth 
on undeveloped and underdeveloped parcels within the City’s urban growth area (UGA). The primary input 
to the DFAM was a result of the City’s Buildable Lands Analysis. The resulting population growth was then 
correlated to the generation of sewer flows to provide an estimate of the distribution of sewer flows 
throughout the City’s UGA. These forecasted flows and descriptions of future wastewater needs are 
described further in the City’s Wastewater Comprehensive Plan. 

The City regularly updates its Wastewater Comprehensive Plan to assess existing and future capacity of the 
sewer system, identify specific wastewater utility infrastructure improvements and determine how best to 
provide wastewater services to the Gig Harbor community over a 20-year growth period. It analyzes 
potential strategies to promote water resource management and environmental sustainability, such as a 
reclaimed water program, and identifies improvements to the wastewater system needed over the next 20-
year planning period.  

Future needs identified by the Wastewater Comprehensive Plan focus on the full build-out of its sewer 
services to the limits of the UGA. By 2050, it assumes that all unsewered developed parcels and new 
developments are sewered. See Exhibit 13-11 for the demographic forecast allocation model WWTP used to 
estimate its sewered and non-sewered build-out. Exhibit 13-12 shows the anticipated wastewater flow 
projections. See the Capital Facilities Element for further details on future capital improvement projects 
related to the wastewater utility, costs, funding, and approximate schedule to address these projections. 

Exhibit 13-11. Gig Harbor UGA Demographics Based on Adjusted Growth Rates by Sewer Connection 

Year Single-Family Households Multifamily Households Employment Prison 
Inmates 

School 
Enrollment Sewered Units Non-Sewered Sewered Non-Sewered Sewered Non-Sewered 

2017 2,035 2,889 1,580 1,225 18,929 9,635 738 5,970 

2037 5,674 1,184 2,446 739 30,859 9,492 894 8,949 

Build-Out 7,608 0 3,466 0 45,517 0 996 10,356 

Sources: Gig Harbor Wastewater Comprehensive Plan Update, 2018; BERK, 2024.  

  



13 Capital Facilities // Gig Harbor Comprehensive Plan 
 

 13-16 

Exhibit 13-12. Average Sanitary and Peak Flow Estimates, 2017 – Build-Out 

Category Unit Wastewater 
Flows 

2017 2037 Build-out 

Sewered ADWF (GPD) Sewered ADWF (GPD) Sewered ADWF (GPD) 

Single-Family 
Residential 

134 gpd per unit 2,035 272,659 5,674 760,337 7,608 1,019,481 

Multi-Family 
Residential 

134 gpd per unit 1,580 211,720 2,446 327,783 3,466 464,385 

Employment 18 gpd per person 18,929 340,720 30,859 555,459 45,517 819,298 

Prison 100 gpd  
per person 

738 73,800 894 89,436 996 99,600 

School 20 gpd per person 5,970 119,400 8,949 178,972 10,356 207,120 

Wollochet Harbor --- --- 11,000 --- 11,000 --- 11,000 

        

Average Dry Weather Flow 1,018,299  1,911,988  2,609,884 

Sanitary Peak Flow 1,527,449  2,867,982  3,914,826 

Source: Gig Harbor Wastewater Comprehensive Plan Update, 2018. 

The City’s collection system is planned at full build-out to expand to the limits of the UGA. The collection 
system has been divided into a total of 21 topographic basins, also known as sewer basins. At build-out 
each sewer basin will have one sewer pump station and a mixture of sewer gravity mains and sewer force 
mains. The design and construction of undeveloped and underdeveloped sewer basins may be financed by 
developers as conditions of SEPA or land use approval, and/or utility local improvement districts (ULIDs).  

As noted above in the description of the existing capital facilities, the City’s core area has an established 
sewer collection system. Some areas within the City’s UGA can have sewer flows conveyed using gravity to 
existing sewer lift stations. However, in most areas the future development of the City’s sewer collection 
system will occur in areas beyond the City’s core area. These areas have a topographic low point where 
wastewater must be collected and pumped and may require construction of a new sewer pump station, also 
known as a lift station. Only one lift station shall be utilized in each sewer basin.  

In situations where a new sewer lift station must be constructed two scenarios exist. The first scenario is 
where no lift station is in the sewer basin. The proposed development activity shall design and construct a 
new developer funded, and designed to City Standards, lift station that will collect sewer flows from the 
proposed development and all future development upstream in the sewer basin. 

The second scenario is where an existing lift station is already located in the sewer basin but the proposed 
development activity is located lower in elevation than the existing lift station. The proposed development 
activity shall design and construct a new developer funded and designed to City Standards a lift station that 